S SATA

N pVenES)): w2y, AME-Sa g 8
4T 2 Post Lift Clear Floor

AE5105/AE5105-3

{EFEAR \ User's Manual

#xz| [EN







@ SATA’ resi0s/as105-3
=
F—8 K2FEEM 4
ETE FaiFENSR 5
FZE REES 8
EOE REET 9
FRE FFES mn
FRE BRI 1%
FLE RERFKEREGER 15
FN\E BSREE 16
FNE FmiEIFE 17
Chapter | Safety Precautions 22
Chapter Il Product Features and Parameters 23
Chapter Il Preparation for Installation 26
Chapter IV Installation Instructions 21
Chapter V Maintenance Instructions 32
Chapter VI Common Faults 33
Chapter VII Hydraulic System Diagram and Qil Pipe Routing Diagram 34
Chapter VIII Electrical Schematic Diagram 35
Chapter IX Exploded Views 36




@ SATA’ resi0s/as105-3

£—5 REFEHM

- HEEBEANN, YAREEELT2IRT AR, SFE%E, #F, Z2FEXRE.

- KOMEANEEARERE, EIEER.

- AEBHEREAN, 7 mEE HE, 4000K6,

- YEMESAE EEUER, SN IREER, RIEMBEREEMAER, TERMKES,
XEIIFEEE,

- AR EINAL AT LURMEEAN, RIS ERFASRE G RIFERNARSREEA.

- EANABNERRERUNS EMPEREM, SUSRTFERRE. (FERXERUENE
AT, BNEESEEREST R)

- EA LA, BIRRFIEEB ARG S,

- BIUER 4 MEBRNEANE, BIEERDT M RBEAAE

- HEATAER, KIRITIEEBEE, BIEEREIWSENERT, EFEH THIE

- YRERFPIENEHREZEZAEHRDERN, EMECERE, ITHRIERE, FTECRDOMHR
T HIREERIRERBEE

- EANBAGIT R, BE, EMHsFERIBER2RE.

-BIEEEREARNBELTBEREE,

- FREZERE], WRTHREEEERY.

- ERBEHEANE, SRRBRENGEUE, BRFEE5ERTT.

-ERERKBEENNBERT, BILFEEMARES

-AERFRNEMRRNS, FIIIRMR, WLE, BaSuRER, #%, BREERS.

-AFERRERTEEN, BIEEEIMER.

-FERBREENS, KRBREEER. (—RAEFERN)

- RIBYNEE, HRMRIEFMEY, FRIERSRBIENT2ESTH.

- BIEARUAEFR T2 ERFEA

- BIBRR—F,



@ SATA’ resi0s/as105-3 [EN

FIE e S

PANRI T

-2 HHREIRT, ENERIZ
-SUHFrhiEst, REFFE
-REBEIESUAT, FIEEE 0mm
- RREASE 10mm, ENRERSE

22 = miEREBE:

TEFXHES 4000KG

IR 2860mm

B =E 3690mm

EARREEE 110mm

HERATEE 70mm

FARBBE 1999mm

e 2 =1 : Pl 710mm-1025mm

TEKEE MR 810mm-1225mm

AE5105 1PH,220VAC,2.2KW, £k 7= EB 4],

BiR

AE5105-3 3PH,380VAC,2.2KW, EX5T EB AL

TRIEHEE 46# FUEREH




@ SATA’ resi0s/as105-3

FaREE (B4 mm)
. 3230

=

I

iy

2860

185

2565

3526

3690

1999

110

3445

T

385 Lssi

R710

R1025

R810

R1225

520




@ SATA’ resi0s/as105-3

EEEREN:

(BTE)

It BRI, BTRERS, HIlERohER

BE FAMBE, BEIEA, ETE

B BAENY, SBERET—R, 5REERIEM, ¥H5F

BEREE: K284, BLITE, FHEHITERLD

VB T2, BEMH, RERETRRS, BEFLE

SHEL: ZEhEYF, REWMIME, BEEHITNHELTE, EEF LA, TohEaa Lt

s shhskt, BHIE, FehRIE, BITEMRH, HHEEHR

ﬁﬂ%:%ﬁ%#,$ﬁﬂéﬁ,ﬂ%,ﬁmﬁﬁﬁﬁﬂﬁMIﬁﬁﬂ@ﬁﬁ,ﬁﬁﬁ%?ﬁﬁ&%
i



@ SATA’ resi0s/as105-3 EN

s REES

IREIEE

- BaXERT, SEARNSEME, REVBELERRTZH, WREREREE. BVt
EFe. HEEMPNIE)LERE, UREREKR; EOEMBSERSE, NMEEZELIE,
32HhE

- BRERTHFEENEE, BELTHNR/NEER 500mm, /INGRER 2IMPa, SERLTREREH 15
KZHIER. SEHIZLMEERE 350mm ARAFEHEEMELEURMIFERE, ARERET
RERENER, SR, UKBEREELFESENMG,

W18 x 160/ i 15 %

. ——1—-1000
lle
278 278
4000
/““*~—~;@@m;
i 3445 I “/;‘
| 385 |
R |
A PREE 20 ’
i =
60 ”IZ“&OV!" 2845 \IZZ&O\!“
AR EE T E
IR
-SmER
-AME - 4m SRR
BB EEEMEEK (B AKIRHE M18XI160mm) - BIEMIRLT)
ST - 100mmx100mm BYARH] (BFFMILAE, FRiF
- AEMIRE SHRRE)
-12m B9KFER
&R



@ SATA’ resi0s/as105-3

-BARERFERENKE, REFEE, BRIRLAMS
-BETHRREEANXE, MEAALUEEMHS

-FRRETERTEMHSE

it EE
. 4000
220V J ' =
iR it 4 5
B2 5F 5 U
380V
iRt e2. 5 75 0
. 5FF o
& U
1000 2000 1000
[=]
| 5
|\ rnzmiRERE
\\ A FE500mm, H @ 7K B
o
= )
&
-‘ IHRAZENQ

*:

&R LR TFC2540 .

2. BT WL BT 400mmiC [ .

1. 3R+ E R A F500mm, $iE 58 E T F25MPa,

7400




SATA resios/acsios-s
2] 12])

S

EE

7N

4000

THANEO

ovee

10



@ SATA’ resi0s/as105-3

-BEUHREY, AAREHITHL, BRISFALNARNREARERFEETSE, AEFBEKEBLER
AFLR, ERK BB HtE S ERRIAT s0mm, BB FEITE,

] ¥
Al . | ~ 50mm

LA
M I MA
. -I.-.

O el B § By
X =1 o Paz
4T et g 2 a ety ]

-BRIAEE, FESREULM, FEFIARIAERRNY ALEEET Smm LK.
- AR ESIT RS, ARHREFRIERL, BRiIRGBE, BEEFERRE,
AR RERNEN, #AVRAEBFIUEEMAR,

- REKER (SERD0Nm) , RNAKTRBIAIZNER, MAKE, BRARENIERS,
JRRKTE, IR EREBAKTERBERAKT,

AR MRIT EEAKEIE RV IHMETT AT 203Nm, RIZEMHIANRRELRERE,
- REETRERMAT, HEEFRAH.



@ SATA’ resi0s/as105-3

- RPN

RIEEAMINBETEE R, BFENLABRETNLERET, SFARITRES, FREHRE
SRR, BEERRWNAENMNE, 35 PUNLSETLIUTE, BTNATHERRILE
aYER—=EN .

TERA

RAERE
BIHHEMREENRL, HRATEE, ERASTKE. (IR £RARERITERE,
SMAEHREREFH)

HMERXGEBRRFE, BAGEEBLIITE

After making sure the lock match perfectly, tightening the screws.

- B BT RED
BephBneETETUMHENRLE, BEREBEERE, REFRUAX, EEEL,



@ SATA’ resi0s/as105-3

- RERGIERE

a ITFERFEE, EIN0L--46# MUBREMR, (EE 464 FIERE M, SBE 10°C LT, EE&324)

b EITRERES., BhEEET R ROELL,

- FHEILRA A

a AR, MEAUERS, EANSH,

b.FEHIR, R LEFHRH, BELA, FEMBEFELLEH, ROUEFM, BEABEENRARRR
CITETFEWNLRES, FRIRTENLENEEREL—,

d R EFARE, EBa LA —RER, RERK, EFURIEFR, GFREHRFRESS TEE
Rifit.

e WEFARH, 2EFA, ERUEMEIRAUFX, BIUFIEER, ARRRUEMEREITH,
BERSGENR, BEfFLEEA, B#AIENARELGBRAIEERDE, NMREHEER, HEFHR
FEWNLBBESNEAREGRERD T,

f RRE I HEGRE,

- AR IR

a BOMEEREITH, WREETELEMRERS.

b RSERNEAN, £HEP, UIEEARSE, EHIEHRERBE AR 23 (FIERVIER)
LRI AT 35 B, EHEEBHER.

c RABRAREEAFEREIER,

d R EFRE, BB LA, WAL MEEMTEE.

e e mnh EA, MENREE—SEREBERIIREER, FLEEA, ABBRTHGRKRIER
WSS HES, SERER.

LR EFIRH, RERERIER, HAERIREMEN, Sk A BRSERE, WINRERERE,
BT 2%

0 EFHEH, SEXS LA, URSEXAIERNEEEREE TR, HBa LANE=-SHEET
HERIGAIEHR, (F1E EF, REIHFR, REKLEDH, BEEM. MEAFEIELEEE TR, (0
REASRERE, WiE HRENLEES) .

h. %48 FAERS LR, FEEA, REIMFR, EHES. NREANESSFREEH.

L REEF, BERBRE, EFRERIEFR, AFZEMFR. SE TR

jREERME, MALEFFR, RIEEHERE, BEEY, FETR.

k mep EF, BERBERN, EFHERRFN, GFREHFR, PEESMERBAEFFW,
RICEEE, BEED, FLETR XENMERIFZRULE, BIAMRRRZSMmESRE.

L EAREDRET, MRETERM, MLBSHEHERETEERTY.



S

BH

SATA sesios/acsios-s

g RIFHES

- SENETE
WEMERERL, HE, HILEREFTRMH.
KEMERESERLAETHRR.

WEMETHEBG RS R HER.
BEGERER FFURS, NESRREREETEER.

-g2 T ARENE
BRI BEAREBRE
BT B tHREE RS
BEHHEEKEIIES
-5 N AKREIHE
BRI LRIDE S
AT FEWLSE, RIS

o

RENLRRTHER
B2 FRETE
BRI
BRE = W)
55 ERAE BABE
1 |REEATIE EiEH
2 |EmEEETRA E iR
5 |EmMETERRA SRS IRALTT X
b |BRERGEELRS EREXREAE
5 [HiLRE EREHE, FEEEEEHE
b |RBEMATS AR ELE
1| R AR B RIS BT
8 |THMLETEER ERTALE
) |EERATABARMERR BETHNLERS, ERARS
0| EmELETR EREHANE TR
HEE BRY, BRENRHREREL (BHAZ)
e BBV, T3 RIS R SB0AC
5 |BEER TERETE RBELHA, FREEAREASIEE
N E— TEAGARAR, REREEALENRERERE,

RERIDEEFESHARANR, (FiR)




@ SATA  resos/asios3

EtE  AERGE. HEEEE

6
~
& |
Nef B0 1l e & E_

i ¥

&
=

S
T FANEAE

b 3:4-1

Q{//ﬁ%ﬁ&&%

WERE  BREES
TR

¥ MR
14 ~L

li:

-
s
=1
it
bl
3

«

HEH%M%\\

HR%EN
fA%EN

«

R

T



@ SATA’ resi0s/as105-3

BFNE BSFEE

BRS | NEBAL_ LAY EARER NG, HIRIERRFIEE ST 0%, BIRMUAXRNEANEREER
RIUFFR, ERBRFRIBEFAWENH#ITINER, BIARBEMFAXEREXMERE, HHEE
BXERMMXEEEE,

PEL L, L PELN
N | i
o Sii;fmiwwz PE ii?um‘zum%?éf&f’%ﬁ
I g W R

KM

= = 22Kw

FRIRRA:

- B 220V BAVERZARIRSBAL (K. T 1) KR4 FHEXR, BHEAKETREL 5K
- =48 380V AR AR N B (K. Ao ko HEE) KE 25 FHER, BEAKETRE
i 5K

- B LR ERARIAIRG 1S4, EXREN, SFRRABERIZARIZMS
-SMBERIRATEEEENTI (ZHS C63), FEMBMEREEL

AR IFTREN ERSSNRSHITEREEL, ERFEANZEFRRAX, UELEENNAN
kTR, BT HIREAMSRNENBAATERFREEZN. SBEIEREXNRMIES KK R.
BEHEEER, FEELTHARS TETREK, & EAHRHENE, MRDEARET, HRREFES
BIRERAIR, MM D HENH R ERSERE S ER.



@ SATA’ resi0s/as105-3

FhE IR LEE




>

< SATA’ resi0s/as105-3
FS thARS ZFR FS HXES B
1 PAE5105-201 FIFIRE 34A | PAES000-2 kPR BN 8 TT 220V
2 | PAE5105-202 ElRvaES 35 | PAE5105-236 FES (123 75)
3 | PAE5105-203 BEIRE 36 | PAE105-237 BFMITA M
4 | PAE5105-204 BEIEENEIRE 37 | PAES105-238 B O 108
5 | PAE5105-205 EIEEINEIRE 38 | PAE5105-239 BHBE
6 | PAE5105-206 KiITEINE IR 39 | PAE5105-240 ElE 1R
7 | PAE5105-207 KHRENEIRE 40 | PAES105-241 BRI A
8 | PAE5105-208 Fl IR 4 | PAE5105-242 ShINFREREZ MBIO
9 | PAE5105-209 RSB M =450 42 | PAES105-243 FES S
10 | PAE5105-210 RURIRETHESK 43 | PAES105-244 BEERR
1 PAE5105-211 HEBE 1 44 | PAES105-245 B M=
12| PAE5105-212 1ESLI2 R M4 X115 45 | PAESI05-248 | +FIERSLHERIRL MLX 8
13| PAE5105-213 THETIRETHE 46 | PAE5105-247 PROIFF X
| PAESI05-214 | PRAIFFEB% RW-2X075mm /1=35m | | 47 | PAE5105-248 PRAIFFSZZE A
15 | PAE5105-215 SHETE L 48 | PAES105-249 PRALAF
16 | PAE5105-216 RILE#ZX 49 | PAE5105-250 ROIFFHFE
17 | PAE5105-217 SELME AL 1=1220 50 | PAE5105-251 +FIE A SKIRET M6 X 16
18 | PAE5105-218 @RSk T4 /MILX 15 51 | PAE5105-252 NEIEE CH M6
19 | PAE5105-219 SERE AL 1=3070 52 | PAE5105-253 TR ST 6
20 | PAE5105-220 SHERHEEL 53 | PAE5105-254 B AR MR A BY 20
21 PAE5105-221 SHEDHE A M 16200 54 | PAE5105-255 A7 FITIKIRET M812
22 | PAE5105-222 M2z 4B4A 1 110280 55 | PAE5105-256 Tl iR E
23 | PAES105-223 SHAE ©8 56 | PAE5105-257 FOFED 2516
2% | PAE5105-224 IR A B 25 57 | PAES105-258 BiaHE 14
25 | PAE5105-225 B AR 45 58 | PAE5105-259 2850 (94)
26 | PAE5105-226 SERHIERE 59 | PAE5105-260 FERIFEESB
27 | PAE5105-227 THE 6 60 | PAE5105-261 L E=AR
28 | PAE5105-228 | PAZNABEIAESKIRET M612 61 | PAESI05-262 | MZNAEEIESKIRET M8x20
29 | PAE5105-229 SRETHER 62 | PAE5105-263 TBIREEISIR
30 | PAE5105-230 7NFIRRE M85 63 | PAE5105-264 EivEavk-
31 PAE5105-231 TFHE S B4 | PAE5105-265 A7< AR ERET M6
32 | PAE5105-232 TR S 8 65 | PAES105-266 BIEF
33 | PAE5105-233 INEIER C R M8 66 | PAE5105-267 | PN7NAIEINESKIRET M840
34 | PAE5000-3 BRFRERNLEI I B T 380V 67 | PAE5105-268 RIGEE




>

< SATA’ resi0s/as105-3
FS HXES BFR FS HiXES B
68 | PAE5105-269 {RIGN L2 4B LA 1 84 | PAE5105-285 gt
69 | PAE5105-270 RIS 85 | PAE5105-286 MR AR AR 1
70 | PAE5105-27 RE+E 86 | PAE5105-287 £ 130
71| PAES105-272 MR SR 4 87 | PAE5105-288 SE14%%E 5735
72 | PAE5105-273 I ARSI A BY 38 88 | PAE5105-289 AR
73 | PAESI05-274 | PA7NAIEIMESKIRET M10°20 89 | PAE5105-290 FAOE 225
7 | PAE5105-275 NAERRERE 90 | PAESI05-291 | ZNFREEAE (LIRLIIMIZ'I0
75 | PAES105-276 AT 91 | PAE5105-292 FEE 1R
76 | PAES105-277 BE 92 | PAE5105-293 IRAERL R E TR 12
77 | PAE5105-278 3 PSR TR A BY 50 93 | PAE5105-294 NAEE - H M2
78 | PAESI05-279 | AIZNAEIMESKIRET M8*16 94 | PAE5105-295 hagiinkes:
79 | PAE5105-280 FERLERAMY 95 | PAE5105-296 AL B4
80 | PAE105-281 RIGIFIZE 1 96 | PAF5105-297 4B 24
81 | PAE5105-262 THELSZ ZRIRE 97 | PAES105-298 14 35
82 | PAE5105-283 AR A B 22 98 | PAE5105-299 SIERE
83 | PAE5105-284 Fh1ER




S

20

SATA resios/acsios-s




@ SATA’ resi0s/as105-3
FS HXES ZFR FS HXES B
PAE5105-300 2.2Kkw EBATL (380V) 4 | PAE5105-315 EhE
1 PAE5105-301 2.2Kkw EBHL (220V) 15 | PAE5105-316 iR
2 | PAE5105-302 BXihas 16 | PAER105-317 TR
3| PAE5105-303 &k 17 | PAE5105-318 Fah TR
4 | PAE5105-304 IR 18 | PAE5105-319 RS
5 PAE5105-305 ohia]{E R 19 PAE5105-320 B[R
6 | PAE5105-306 SR E " PAE5105-321 BEHRE (380V)
7 | PAE5105-307 BB EE 1R PAE5105-322 B EHERE (220)
5 PAE5105-308 IR 27 (380V) . PAE5105-323 20V NSRS
PAE5105-309 IR 21 (220v) PAE5105-324 220V BB TEER
9 | PAE5I05-310 W REE » PAE5105-325 mlELE (380V)
10 | PAE5105-31 T HE PAE5105-326 BiEgEE (220v)
1 | PAE5105-312 R . PAE5105-327 3% (380V)
12| PAE5105-313 ThFEEE 1R PAE5105-328 HEReg (220v)

13 PAE5105-314

A

21



@ SATA’ resi0s/as105-3

Chapter | Safety Precautions

- Make sure that you have read the User's Manual completely including relevant instructions on installation, operation
and safety before operating the lift.

- Do not use the lift if any abnormality is found in the lift.
- Do not overload the lift (rated capacity: 4,000kg).

- Put the four bracket arms aside to ensure that the track is barrier-free before driving to the entry position. Do not
kick the bracket arm as this may damage the bracket arm teeth.

- The lift can be operated by trained personnel only. The vehicle customer or the inexperienced person is prohibited
from operating the lift at will.

- The rubber tray of the lift bracket arm must have contact with the support point of the vehicle; otherwise, the vehicle
chassis may be damaged. (It is recommended to consult the vehicle manufacturer by telephone if the location of the
support point is not clear.)

- Ensure that all bracket arm teeth are engaged successfully before lifting the vehicle.
- Always lift the vehicle with all the four bracket arms at the same time. Never lift the vehicle with less than 4 bracket arms.

- Be sure to perform mechanical locking after the vehicle is lifted. It is forbidden to work under the vehicle before
mechanical locking is performed.

- The centre-of-gravity position of the vehicle may change when you install or remove any automobile component or
push the vehicle forward and backward. To ensure safety, four independent brackets should be applied to improve the
stability of the vehicle.

- Keep the area around the lift clean and tidy as any oil stain or obstacle may pose a safety risk.
- Never lift the vehicle with people in it.
- Make sure there is no obstacle under the vehicle before lowering it.

- Move the bracket arms back to ariginal positions and ensure that they will not interfere with the vehicle before driving
away from the lift.

- Do not remave any hydraulic component when the hydraulic system is under pressure.

- Do not put your hands at such dangerous positions as safety block, wire rope, gap between sliding table and post,
chain, electrical connection, etc.

- Do not use the product outdoors as it is only suitable for indoor use.

- The short bracket arm is installed in the front while the long bracket arm is installed in the rear. (as most vehicles are
equipped with front engine)

- The safety rope must be firm. When the safety handle is pulled, the safety blocks of the main and auxiliary posts must
be opened completely and synchronously.

- Always wear safety shoes during operation.
- The whole machine is guaranteed for one year.

22



@ 5 ATAE> AE5105/AE5105-3

Chapter I Product Features and Parameters

21 Product Features:

- 2 sections of bracket arms, suitable for a wide range of models

- Bilateral manual unlocking, safe and reliable

- Tray height adjusted by thread, with the adjustable height of 70mm
- Minimum lifting height of 110mm, suitable for low riders

2.2 Technical parameters:

Rated lifting capacity 4000KG

Inner width of the post 2860mm

Height of the lift 3690mm

Minimum lifting height 110mm

Tray adjustment height 70mm

Maximum lifting height 1999mm

Telescopic range of 2-section short bracket arms [AltaluR0vsTaly

Telescopic range of 2-section long bracket arms  [EeflinlpRvklnin

AE510 3PH, 380VAC, 2.2KW, motor with iron housing

Motor parameters

AE5105 1PH, 220VAC, 2.2KW, motor with iron housing

Type of hydraulic oil IS0 46# anti-wear hydraulic oil

23



@ SATA’ resi0s/as105-3

Diagram of product (unit: mm)

3230

- 7
.
'8 —h
185
2860
2563
S -
= O
Q i Q%
35
3445 =
R710
\ad
R1025 "
-
0,
& O
\
e
R8I0

24

R1225 a



@ SATA’ resi0s/as105-3

2.3 Description of main components

- This machine mainly consists of the main post, auxiliary post, sliding table, bracket arm, arm lock, bracket arm lock,
mechanical lock, cylinder, power unit, gantry, etc. (See the figure below)

Gantry

Auiliary post

Main post
\

\\ il _cylinder

ot it N\ \

ower_uni’ \
-9 LY

3y Sliding table

Heighten 3ettings

Short—section Long—sartion
trackat arm bracket am

W
/

Am lack

Post: Basic component, carrying sliding table, cylinder and other drive devices;
Sliding table: Lifting component, installed inside the post, sliding up and down;

Bracket arm: Lifting component, installed together with the sliding table, having contact with the support paint of the
vehicle to lift the vehicle;

Arm lock: Safety component, locking the bracket arm to prevent it from rotation

Cylinder: Drive component. When the hydraulic station pumps the high pressure oil into the lower chamber of the
cylinder, the piston rod rises and drives the sliding table to rise;

Power unit: Power component. The motor drives the pump to suck oil via the filter strainer and pump high pressure oil

Gantry: Bridging companent. The balance wire rope, oil pipe, and safety rope are arranged from the main post to the
auxiliary post by way of the gantry, which also reduces the inward inclination of the two posts.

25



@ SATA’ resi0s/as105-3

Chapter I Preparation for Installation

31 Unpacking

- Open the packing case, remove the surrounding packing materials, inspect the machine for damage during
transportation, and inspect the main components and accessories for completeness as per the packing list. Keep
packing materials away from children so as not to pose any danger, and properly dispose them if they may cause
pollution.

3.2 Foundation

- The user has a responsibility to ensure the stability of the foundation. The concrete shall have a minimum thickness
of 500mm and a minimum strength of 21MPa, and shall be properly prepared 15 days prior to the installation date. No
other foundation equipment is allowed within 350mm of the expansion bolt to avoid degrading the foundation strength.
The user has a responsibility to provide safe power, air source, and such connecting components as power wire.

o ] : :
i (- — T - 3 ——1000
T Te 8l T
. 278
4000
/._,,‘,‘ B )
[ 385 /
I
20 —
g8 ]
S P
v sl
L i 240

Expansion bolt-fix hole bitmap

3.3 Tools

a.5m tape

b. Chalk

¢. Proper impact drill and bit (expansion bolt M18X160mm)
d. Hammer

e. Proper wrench

f.1.2m spirit level

g. Crowbar

h. 4m ladder

i. Proper screwdriver

j.100mmx100mm woodwork (for laying the post flat to protect the paint surface)

26



@ SATA’ resi0s/as105-3

Chapter IV Installation Instructions

- Determine the mounting position, which shall be close to wall and power as much as possible.
- Tharoughly clean the mounting position of the lift, which shall be free from oil stains.
- The dimension diagram of mounting space of the product is given below for reference only.

Foundation diagram of the product

220V
Incoming power wire 4mm? 4000
Ground wire 2.5mm? 15 i J ; j ; =L
380v
Incoming power wire 2.5mm? E 2
Ground wire 1.5mm?

” & =

s U i

1000 2000 1000
(=]
k : :
\ ~
(] The concrete for installing the ||
\ Iift shall have a thickness
greater than 500mm and shall
X be level with the ground
8
g| U
Entering direction
] [ 1 | C i ] | s
Note:

1. The concrete shall have a thickness greater
than 500mm and a compressive strength not
lower than 25MPa. The grade of the foundation
concrete shall be greater than C25.

2. The lift station is recommended to have a
length of 7,400mm.

27



SATA' Aesios/asios-s

S

Schematic diagram

4000

Entering direction

ovee

28



@ SATA’ resi0s/as105-3

- Properly position the main post, drill holes with the impact drill, remove the dust in the bolt hole with a vacuum
cleaner, and hammer the expansion bolt into the hole. The length of the expansion bolt protruding from the ground
shall not exceed 50mm, and the nut shall not be tightened.

- Fix the auxiliary post by reference to the mounting method of main post, and check that the difference between the
diagonal distances of the two post bottom plates is not more than 3mm.

- Prepare the ladder cart for the two posts respectively, fasten both sides of the gantry with slings, lift the gantry, and
then install the connecting bolts.

Note: The irrelevant personnel shall be kept away from the lift during the installation of gantry.

- Tighten the expansion bolts (reference torque: 203N.m), and meanwhile check that the post is vertical with a spirit
level. Place the gasket at the bottom of the post to level the post if necessary. Check that the upper surface of the
gantry is level with a spirit level.

- ]

Note: If the tightening torque of expansion bolt cannot reach 203N.m, the strength of concrete shall be rechecked. 4.8
Install the roof collision-prevention limit rod and connect the limit switch.

29



@ SATA’ resi0s/as105-3

- Installation of balance wire rope

Make sure that the left and right sliding tables are at the first safety position, and then install the balance wire rope as
per the track shown in the figure. Do not tighten the nut temporarily as the tension of two wire ropes will be adjusted
for synchronization later on. Note: The screw rod for the left or right wire rope must be tightened. Make sure that the
left & right sliding tables are locked at the same height during adjustment.

Wire rope A

~—
k]

Wire rope B 5
T Wire rope A
Wire rope B Wirerope A Wire rope A
peBY Pe Wire rope B 1
i Wire rope A 1 Wire rope A
Wire rope B Wire rope B

Wire rope AL | | { Wire rope A '

Wire rope B

Wire rope Bt | | } Wire rope B

- Installation of bracket arm

Install four bracket arms into the sliding table through the pin, with three-section straight arms at the front end and
two-section straight arms at the back end. (Note: Two short brackets are used in the front direction, and each bracket
shaft needs to be equipped with a circlip.)

After making sure the lock match perfectly. ightening the screws.

i

- Installation of power unit

Install the power unit on the motor board of the main post and fix it with bolts and nuts. Install the limit switch properly
and connect the wires.

30



@ SATA’ resi0s/as105-3

- Connection of hydraulic system

a. Unscrew the hydraulic tank cap and add 10L 46# anti-wear hydraulic oil. (46# anti-wear hydraulic oil is preferred; 32#
anti-wear hydraulic oil is preferred at a temperature below -10° C)

b. Connect the hydraulic joint and connect the oil pipe to the oil outlet joint of the main and auxiliary cylinders.
- Adjustment for no-load test
a. Clean the site and check that there is no oil stain on the ground and the lift is unloaded.

b. Power on the lift, press UP button to lift the sliding table and then stop at any position. Then, press the oil return
handle to lower the left and right sliding tables to the same safety position.

c. Tighten the balance wire rope nut to keep the tension of the two balance wire ropes basically the same.

d. Press the UP button to lift the sliding table until it is out of the safety position, and then pull the safety handle with
the left hand and press the oil return handle with the right hand to lower the sliding table to the lowest position.

. Press the UP button to lift the sliding table continuously (if the limit switch is triggered when the sliding table is at
any position, the motor will stop). After the limit position is reached, the relief valve will open, the oil will return to the
hydraulic system, and the sliding table will stop rising. Observe the synchranization of the left and right sliding table
bracket arms during this process, and continue to adjust the tightness of the balance wire rope nut if significant
difference exists.

f. Install the door collision-prevention rubber pad.
- Adjustment for load test
a. Fully put the four bracket arms aside to ensure that the track is barrier-free.

. Drive to the middle position of the lift, and keep the length ratio of the front part to the rear part of the vehicle (for
those equipped with front engine) around 2:3 when the connecting line of the posts is taken as a reference. When
the tannage of the vehicle exceeds 3.5T, the vehicle shall be moved backward appropriately.

Rotate the bracket arm tray to the support point of the chassis.
. Press the UP button to lift the bracket arms and ensure the 4 bracket arm locks are completely engaged.

Continue to inch it up until a rubber tray has contact with the support point of the chassis, and then rotate other
rubber trays counterclockwise to bring them into contact with the support point.

. Press the UP button to lift the vehicle slowly until all tires are off the ground. Gently push the rear of the vehicle to
check that the vehicle is fixed firmly and the bracket arm locks are completely engaged.

. Press the UP button to continue lifting the vehicle and observe if the vehicle is stable during this process. Stop lifting
the vehicle when the sliding table rises to the third or fourth safety position, and press the oil return handle, after
which the oil will return to the hydraulic station and the sliding table will be locked. Observe if the vehicle is stable.
(adjust the balance wire rope nut if there is an obvious height difference between the left side and right side of the
vehicle).

. Continue to lift the vehicle until it rises to the highest safety position, and then press the oil return handle, after which
the il will return to the hydraulic station and the sliding table will be locked. Observe if the lift is stable without
vibration.

i. Inch the sliding table up until it is out of the safety position, and then pull the safety handle with the left hand and
press the oil return handle with the right hand. after which the vehicle will descend. j. Release the safety handle
when the sliding table is at any paosition in the middle, after which the safety lock will rebound automatically, the
sliding table will be locked and stop descending.

k. Inch the sliding table up until it is out of the safety position, pull the safety handle with the left hand and press the oil
return handle with the right hand, and then release the safety handle when the sliding table is at any position in the
middle, after which the safety lock will rebound automatically, the sliding table will be locked and stop descending.
Repeat these operations for more than three times to verify the safety and reliability of the mechanical safety lock.

|. While lifting the vehicle, check for abnormal sound and friction or interference between the wire rope and other
components.

@

o

o o o

—

«

=

31



@ SATA’ resi0s/as105-3

Chapter V Maintenance Instructions

- Daily maintenance
a. Inspect all hydraulic joints, oil pipes, and cylinders for leakage.
b. Inspect all electric wires for damage.
c. Inspect all moving parts for excessive wear.

d. Remove the oil stains on the rubber tray and inspect the rubber tray for excessive wear.

- Maintenance after every 2 months
a. Replace the grease in the post slideway.
b. Replace the grease on the bracket arm pin.
c. Inspect and tighten the nut of expansion bolt.
- Maintenance after every 6 months
a. Replace the grease on the chain and wire rope.
b. Adjust the balance wire rope and safety rope.
c. Inspect the wire rope for burrs.
- Maintenance after every 2 years
a. Replace the hydraulic oil.

32



S

Chapter VI

SATA sesios/acsios-s

Common Faults

S/N Common Faults Solution

1 | Button fails to work Replace the button
2 | Contactor fails to operate after energization | Replace the contactor
3 The contactor fails to be energized and Inspect the button and limit switch
operate
4 0il Ieakage occurs at the connection of Replace the joint or oil pipe
hydraulic system
5 | Qil leakage occurs in the cylinder Replace the sealing ring, or replace the cylinder in the worse case
6 | The bracket arm teeth do not engage well Adjust the position of the bracket arm teeth
7 | Safety rope gets loose Adjust the latch to tighten the safety rope
8 | Severe burrs appear on the balance wire rope| Replace the wire rope
9 Left and right sliding tables fails to fall to the| Adjust the balance wire rope nut to synchronize the sliding
same safety position tables
10 | Automatic oil return volume drops Replace the oil return valve or lowering flow regulating valve
1 No oil is pumped out when the three-phase| The motor rotates reversely. Replace two adjacent power phase
motor is working wires (commonly known as live wires)
Abnormal sound is heard in the three-phase| Phase loss occurs in the mator, thus inspect the incoming power
12 ; A . :
maotor, or the mator is powerless wire 380VAC with a multimeter
3 The lowering speed is too low when the lift is| Inspect if the oil return valve and lowering flow regulating valve
loaded are blocked by foreign matters
Apply grease to the post slideway; inspect if the output pressure
14 | The lift shakes during operation of the hydraulic station is stable enough; inspect the cylinder
piston rod for climbing. (Replace it if any)

33



S

Chapter VII

3

SATA sesios/acsios-s

ainssaid po Bufyddns :dwnd Jeas)

Spe)s Jojow ay) uaym peoj Jojow ay} Buronpas aAeA Jajng
anssaid wnwixew 3y} Buijonuod :aAleA Jeley

vitta

Screw connectors

Combo pad 14

Combo pad 14

Combo pad 14
Power unit

Screw connectors

Combo pad 14

Combo pad 14

“3AJBA B[Oy} [ENUEN

Jo peads ayj Bur

Buuamoj J0§ IO 10 B BuNOLUCO -BA/EA WINJJ IO [ENUE}y

Nut

7

vitta

b

Joint

dwnd Jesg

T
anfen Jaley
o

anen|1ayng

th

«

Cylinder

BABA 310U} [BNUBYY ¥

BA[EA WNJaI [10 [BNUEY E

vitta
Straight-through connector
Tee connector §/

Cylinder

Combo pad 14

RN

Hydraulic System Diagram and 0il Pipe Routing Diagram

Combo pad 14

T



@ SATA’ resi0s/as105-3

Chapter VIII  Electrical Schematic Diagram

The power supply is introduced into the contactor entry terminal on the motor and connected to the cantrol line
according to the electrical schematic, and the lift of the finite switch also needs to be connected to the limit switch.
The connection power supply needs to be introduced according to the purchased motor, which must be installed in
accordance with the relevant regulations of the local or relevant countries, and comply with the laws and regulations of
the relevant countries and regions.

PRI 1L, FELON

Tl NI

PR eyt PE B
= ‘ 5
L < i) 4] S <. B M p 50
L EN

0Ny

[

ST
Wiring Instructions:

- Single-phase 220V motors use three-wire copper core cable (fire, zero, ground) with a wire diameter of =4 mm and a
cable length of no mare than 5 meters

- Three-phase 380V motors use four-wire copper core cables (fire, fire, fire, ground) with a wire diameter = 2.5 mm, and
the cable length of no mare than 5 meters

- The power cord on the mator is a debug guide cable, when formally installed, please connect the power cord directly
to the AC contactor

- The external power cord needs to be directly connected to the air-open (air-open specification C63), do not use a
socket to connect the wire

Note: Remove the cover of the electrical box on the hydraulic station and connect it according to the circuit diagram,
and require a power switch next to the lift to cut off the power supply in case of maintenance and emergency. Motor
damage due to incorrect wiring is not covered by the warranty. For questions related to electrical connections, please
contact the manufacturer. Make sure there is oil in the tank and do not run the hydraulic station in an oil-free state.
Press the rising button to test, if the motor is not running, or abnormal noise and heating occurs, at this time should be
stopped immediately and check whether the electrical connection is correct.

35



36

S

Chapter IX

SATA sesios/acsios-s

Exploded Views

v

Esi 57

e i
50/01/68/6




@ SATA’ resi0s/as105-3
No. Part No. Name
1 PAE5105-201 The main column is welded
2 PAE5105-202 Welding of auxiliary columns
3 PAE5105-203 Slide welding
4 PAES105-204 Welding of the inner tube of the short bracket
5 PAE5105-205 Welding of the outer tube of the short bracket arm
6 PAE5105-206 The outer tube of the long support arm is welded
7 PAE5105-207 The inner tube of the long support arm is welded
8 PAE5105-208 Gantry welding
9 PAE5105-209 Pumping station tubing assembly =450
10 PAE5105-210 Pump station screw joints
1 PAE5105-211 Combination washer 14
1?2 PAE5105-212 Joint nut M14X15
13 PAE5105-213 Cylinder screw joints
14 PAE5105-214 Limit switch wire RVV-2X 0.75mm /L=3.5m
15 PAE5105-215 Cylinder straight head
16 PAE5S105-216 Pumping station straight head
17 PAES105-217 Cylinder tubing assembly L=1220
18 PAE5105-218 Tee 74° /M14X15
19 PAE5105-219 Butt tubing assembly L=3070
20 PAE5105-220 Tubing butt joints
21 PAE5105-221 Cylinder tubing assembly [=6200
22 PAE5105-222 Wire rope assembly [=10280
23 PAE5105-223 Oil cup ®8
24 PAE5105-224 Retaining ring A-type 25 for shaft
25 PAE5105-225 Self-lubricating bearings 45
26 PAE5105-226 Sprocket shaft welding
21 PAE5105-227 Flat washer 6
28 PAE5105-228 Hexagon socket head screw M6*12
29 PAE5105-229 Cylinder sprockets
30 PAE5105-230 Hexagon bolt M8"25
31 PAE5105-231 Flat washer 8
32 PAE5105-232 Standard spring washer 8
33 PAE5105-233 Hex Nut - C Grade M8
34 PAE5000-3 Power unit 380V

31



@ SATA’ resi0s/as105-3
No. Part No. Name
34A PAE5000-2 Power unit 220V
35 PAE5105-236 Chain (123 knots)
36 PAE5S105-237 Single-bore cylinder assembly
37 PAE5105-238 Rope sheave @ 108
38 PAE5105-239 Rope wheel washers
39 PAE5105-240 Fix the bezel
40 PAE5105-241 Rope sheave stops
4 PAE5105-242 Hexagon screw M6*10
42 PAE5105-243 Chain pins
43 PAES105-244 Adapter bracket
bk PAE5105-245 Raise the arm
45 PAE5105-246 Cross groove pan head with pad screws M4 X8
46 PAE5105-247 Limit switches
47 PAE5105-248 Limit lever bracket A
48 PAE5105-249 Limit lever
49 PAE5105-250 Limit bar sheath
50 PAE5105-251 Cross groove pan head screws M6 X 16
51 PAE5105-252 Hex Nut - C Grade M 6
52 PAE5105-253 Standard spring washer 6
53 PAE5S105-254 Retaining ring A-type 20 for shaft
54 PAE5105-255 Hexagon countersunk screw M8*12
55 PAE5S105-256 Gantry shaft welding
56 PAE5105-257 Cotter pin @ 2.516
57 PAE5105-258 Self-lubricating bearings 14
58 PAE5105-259 Rope Pulley(94)
59 PAE5105-260 Rope sheave isolation sleeve B
60 PAE5105-261 Sight hole cover
61 PAE5105-262 Allen socket socket head screw M8x20
62 PAE5105-263 Slider seat bezel
63 PAE5105-264 Safety tension spring
64 PAE5105-265 Allen socket fastening screw M6*5
65 PAE5105-266 Retaining rings
66 PAE5105-267 Hexagon socket cylindrical head screw M8*40
67 PAE5105-268 Fuse pressure springs

38



@ SATA’ resi0s/as105-3
No. Part No. Name
68 PAE5105-269 Fuse wire rope assembly
69 PAE5105-270 Insurance welding
70 PAE5105-271 Arm half tooth
U PAE5105-272 Plate bolt shaft
Y PAE5105-273 Retaining ring for shaft type A type 38
73 PAES105-274 Hexagon socket cylindrical head screw M10°20
ya PAE5105-275 Hexagonal tray rubber mats
75 PAE5105-276 Screw assembly
76 PAE5105-277 Screw sleeve
7 PAE5105-278 Retaining ring type A for shaft 50
8 PAE5105-279 Hexagon socket cylindrical head screw M8*16
79 PAE5105-280 Pallet assembly components
80 PAE5105-281 Safety welded components
81 PAE5105-282 Cylinder bracket welding
82 PAE5105-283 Retaining ring type A 22 for shaft use
83 PAE5105-284 Bumper plates
84 PAE5105-285 Unlock the teeth
85 PAE5105-286 Plate unlock shaft welding
86 PAE5105-287 Compression spring 130
87 PAE5105-288 Elastic pin 5°35
88 PAE5105-289 slider
89 PAE5105-290 Cotter pin @ 225
90 PAE5105-291 Hexagon bolt (full thread) M12*30
91 PAE5105-292 Flat washer 12
92 PAE5105-293 Standard spring washer 12
93 PAE5105-294 Hex Nut - Class C M12
94 PAE5105-295 Anti-slip shaft
95 PAE5105-296 Two-column cylinder seal ring set
96 PAE5105-297 Retaining ring 24
97 PAE5105-298 Retaining ring 35
98 PAE5105-299 Support seat

39



S

40

SATA resios/acsios-s




@ SATA’ resi0s/as105-3

No. Part No. Name
PAE5105-300 2.2Kw Motor (380V)

1 PAE5105-301 2.2Kw Motor (220V)

2 PAE5105-302 Coupling

3 PAE5105-303 Plugs

4 PAE5105-304 Relief valve

5 PAE5105-305 Intermediate valve block

6 PAE5105-306 Tank seals

7 PAE5105-307 Motor fixing bolts
PAE5105-308 Gear pumps 2.7 (380V)

8 PAE5105-309 Gear pumps 21 (220V)

9 PAE5105-310 Gear pump fixing bolts

10 PAE5105-311 Suction pipe

1 PAE5105-312 Filter

12 PAE5105-313 Tank fixing bolts

13 PAE5105-314 Fuel tank

14 PAE5105-315 Return line

15 PAE5105-316 Buffer valve

16 PAE5105-317 Throttle rod

17 PAE5105-318 Manual drop valve

18 PAE5105-319 Descending valve handle

19 PAE5105-320 Check valve

20 PAE5105-321 Motor box with button (380V)
PAE5105-322 Mator box with button (220V)

. PAE5105-323 220V motor start-up capacitor
PAE5105-324 220V motor operating capacitance

»” PAE5105-325 Mator Junction Box (380V)
PAE5105-326 Mator Junction Box (220V)

- PAE5105-327 Contactor (380V)
PAE5105-328 Contactor (220V)

i



EFRZYS / Model: AE5105/AE5105-3

k7S / Version No: V-AE-5105-2401

HXSEREE (B8) BRAR

SATA Automotive Technology (Shanghai) Co., Ltd

ZEFRS: bEhEEXEHNEAER 988 S 512 18

Customer service: Building 5-12, No. 988, Jingtang Road, Nanxiang Town, Jiading District, Shanghai
B4 /Post: 201802

E83E /Tel: (86 21) 60611919

f£H /Fax: (86 21) 60611918



